

Queensland Hospital Admitted Patient Data Collection (QHAPDC) 2020/2021 Morbidity validation update

June 2020

A number of morbidity data validation changes will come into effect for episodes of care with a discharge date of 1 July 2020 and after.

Many of these validation changes have been developed from ongoing data quality activities.

H565: Code || must be provided with a code in the range |.

- O70.3 *Fourth degree perineal laceration during delivery* and additional codes from Z53.- *Persons encountering health services for specific procedures, not carried out* combinations have been added as a valid code combination.
- Z32.2 *Initiation of medical abortion* can now also be assigned with a code from the range Z53.- *Persons encountering health services for specific procedures, not carried out*.
- 16603-00 *Chorionic villus sampling* and Z36.0 *Antenatal screening for chromosomal anomalies* is now a valid combination.

H559: Code || is a rare code. Please confirm.

- Traumatic amputation codes have been added as rare codes:
 - S38.3 *Traumatic amputation of other and unspecified parts of abdomen, lower back and pelvis*
 - S78.0 *Traumatic amputation at hip joint*
 - S78.9 *Traumatic amputation of hip and thigh, level unspecified*
 - T05.8 *Traumatic amputations involving other combinations of body regions*
 - T05.9 *Multiple traumatic amputations, unspecified*
 - T09.6 *Traumatic amputation of trunk, level unspecified.*

H570: Code || cannot be provided with codes in the range |.

- F17.3 *Mental and behavioural disorders due to use of tobacco, withdrawal state* cannot be assigned with:
 - Z72.0 *Tobacco use, current*
 - Z86.43 *Personal history of tobacco use disorder*
 - Z58.7 *Exposure to tobacco smoke.*

- R03.0 *Elevated blood-pressure reading, without diagnosis of hypertension* cannot be assigned with U82.3 *Hypertension*.
- T85.69 *Mechanical complication of internal prosthetic devices, implants and grafts, not elsewhere classified* cannot be assigned with either:
 - 39135-00 [1604] *Removal of subcutaneously implanted neurostimulator*
 - 39134-01 [1604] *Insertion of subcutaneously implanted neurostimulator*.
- More than one of the below codes cannot be assigned within a single episode of care:
 - U06.0 *Emergency use of U06.0* (Suspected COVID-19, ruled out)
 - U07.1 *Emergency use of U07.1* (Laboratory confirmed cases)
 - U07.2 *Emergency use of U07.2* (Clinically diagnosed or probable COVID-19).
- Z32.2 *Initiation of medical abortion* cannot be assigned with O02.1 *Missed abortion*.
- Z95.0 *Presence of cardiac device* cannot be assigned with codes:
 - 11721-03 *Testing of atrioventricular [AV] sequential, rate responsive or antitachycardia cardiac pacemaker*
 - 11718-00 *Testing of other cardiac pacemaker*
 - 11727-00 *Testing of cardiac defibrillator*
 - Z45.0 *Adjustment and management of cardiac device*.

H586: Code || cannot be performed at facility |. Please review and amend data.

- Block [1907] *Electroconvulsive therapy* procedures are not able to be assigned to episodes of care at public residential mental health service facilities.

H655: Code | must have a Condition onset flag of 1 Condition present on admission to the episode of care.

- Z03.7- *Observation and evaluation of newborn for suspected condition not found* cannot be assigned with COF 1 'Condition present on admission to the episode of care'.

H697: This episode of care is for 5 minutes or less. Please confirm this is correct.

- Recent data analysis for QHAPDC 2019/2020 has identified compliance with the current validation and a small cluster of episodes of care with a length of stay of 6 or 7 minutes.
- This validation is being updated to be a time value of 7 minutes or less.